
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (08/31/2023)  Page 1 of 4 
[...]
☒   Personal observation 

☐   Other, specify: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 28 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

Click to enter text. 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

Click to enter text. 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

Click to enter text. 

Date and time of observation: Click to enter text. 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 28 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☒   Natural Area: trees and/or native vegetation; some development evident (from 

fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 

 



 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

 

 

EXHIBIT 1 

 
USGS MAP 

 

 

 

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 
 

 

 

 

 

 

EXHIBIT 2 
 

LOCATION MAP 

 

 

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

EXHIBIT 3 
 

VICINITY MAP 

 

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

 

EXHIBIT 4 
 

USGS MAP 

  

 

 

 

 

 

 

 

 







 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

EXHIBIT 5 
 

LOCATION MAP 

  

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

EXHIBIT 6 
 

VICINITY MAP 

  

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

 

 

 

EXHIBIT 7 
 

FLOW DIAGRAMS 

 

 

 

 

 

 

 

 
 

 

 



0.165



Proposed

0.330



Proposed

0.495



 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

EXHIBIT 8 
 

TREATMENT PROCESS DESCRIPTION 

 
 

 

 

 

 

 

 

 



Treatment Process Description and Design Features 

The proposed Phase I is designed to treat a flow rate 0.165 MGD. The proposed Phase I facility will be a 

package plant operating as a suspended growth activated sludge process in the single-stage nitrification 

mode and will be comprised of one (1) onsite grinder pump station, one (1) common headworks with 

manual bar screen, two (1) aeration basins, one (1) clarifier, one (1) chlorine contact basin, and one (2) 

aerobic digester. Raw sewage will be pumped from the grinder pump station to the headworks. Then 

the influent flows to the aeration basin where it will be mixed with return activated sludge to create 

mixed liquor. The aeration basin will operate in the single –stage nitrification mode to consume organics 

and break down ammonia. From the aeration basin, the mixed liquor flows to the secondary clarifier for 

clarification. After clarification, the treated effluent flows to the chorine contact basin for disinfection 

and the waste activated sludge is pumped to the digester for further treatment before being hauled off. 

From the chlorine contact basin, the effluent flows over a weir for flow measurement then on to the 

outfall. 

The proposed Phase II is designed to treat a flow rate 0.330 MGD and will expand the existing package 

plant. The facility will continue to operate as a suspended growth activated sludge process in the single-

stage nitrification mode and will be comprised of one (1) onsite lift station, one (1) common headworks 

with manual bar screens and flow splitting weirs, three (3) aeration basins, two (1) clarifiers, one (1) 

chlorine contact basin, and four (4) aerobic digesters. Raw sewage will be pumped from the lift station 

to the existing headworks where flow is split into two (2) separate trains. Then the influent flows to the 

aeration basins where it is mixed with return activated sludge to create mixed liquor. The aeration 

basins operate in the single –stage nitrification mode to consume organics and break down ammonia. 

From the aeration basins, the mixed liquor flows to the secondary clarifiers for clarification. After 

clarification, the treated effluent flows to the chorine contact basin for disinfection and the waste 

activated sludge is pumped to the digester for further treatment before being hauled off. From the 

chlorine contact basin, the effluent flows over a weir for flow measurement then on to the outfall. 

The final phase of the facility is the proposed operational phase of 0.495 MGD. The proposed facilities 

for this phase will replace the existing fabricated steel package plants with a new proposed permanent 

concrete plant that is designed and constructed to treat 0.495 MGD and will operate as a suspended 

growth activated sludge process in single-stage nitrification mode. This phase will include the existing 

onsite lift station, one (1) headworks with mechanical bar screen and flow splitting weirs, two (4) 

aeration basins, two (2) clarifiers, two (2) chlorine contact basins, and two (3) aerobic digesters. In this 

phase, raw sewage will be pumped from the existing onsite lift station to the proposed headworks 

where flow will be split into two (2) separate trains. Then the influent flows to the aeration basins where 

it is mixed with return activated sludge to create mixed liquor. The aeration basins operate in the single 

–stage nitrification mode to consume organics and break down ammonia. From the aeration basins, the 

mixed liquor flows to the secondary clarifiers for clarification. After clarification, the treated effluent 

flows to the chorine contact basin for disinfection and the waste activated sludge is pumped to the 

digester for further treatment before being hauled off. From the chlorine contact basin, the effluent 

flows over a weir for flow measurement then on to the outfall. 



• An Autodialer will be installed to detect power outages and equipment failure. The Autodialer 

will incorporate high level sensors on the wastewater treatment plant units. Once a problem is 

detected, the Autodialer will call preprogrammed numbers to notify the operations company. 

Once the notification is answered, the operations company will dispatch an operator to the 

facility. 

• The facility will include an onsite generator for emergency power outages. The generator will 

provide sufficient power for the grinder/lift station, blowers, and chemical feed system. An 

automatic transfer switch will be included to transfer the electrical loads to the generator during 

an outage. 

• The plant features stand-by blowers. The collection system will be new and minimum infiltration 

is anticipated. The plant is to be maintained and operated by personnel licensed by the State of 

Texas. 

• The plant is designed to be maintained without bypassing. Replacement or repair of the interior 

coating system is the only maintenance item that would necessitate bypassing and the epoxy 

system should last 20-30 years. 

• An intruder resistant fence will be placed around the facility. 

 



 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

  

 

 

 

 

 

 

 

 

 

EXHIBIT 9 
 

TREATMENT UNITS 

 

 

 

 

 
 

 

 

 

 

 

 



 

 
DIMENSIONS OF TREATMENT UNITS 

 

A. WWTP PLANT:  0.165 MGD WWTP Complete Mix Activated Sludge  

Type of Unit                           # of Units  Size (depth, width, length & volume)                                                                                                                         
        

Aeration Basin  1  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Total Volume = 11,970 CF  

    BOD5 capacity = 342.0 lbs./day @ 35 lbs/day/1000 CF. 

 

Clarifier  1  42’ diameter has 1,385 sq. feet, sidewater depth of  

    10’, Volume of 13,854 CF 

 

Chlorine Contact   1  Depth = 9’, width = 15’,  

    Length = 15.0’, Volume = 2,025 CF 

 

Digester  2  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Total Volume = 23,940 cf   

 

    

B. WWTP PLANT:  0.330 MGD WWTP Complete Mix Activated Sludge 

 

Type of Unit                            # of Units  Size (depth, width, length & volume)                                                                                                                         
 

Aeration Basin  2  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Total Volume = 23,940 CF  

    BOD5 capacity = 684 lbs./day @ 35 lbs/day/1000 CF. 

 

Clarifier  1  42’ diameter has 1,385 sq. feet, sidewater depth of  

    10’, Total Volume of 13,854 CF 

 

Chlorine Contact   2  Depth = 9’, width = 15,  

    Length = 15.0’, Volume = 4,050 CF 

 

Digester  3  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Total Volume = 35,910 cf   

 

    



 

C. WWTP PLANT:  0.495 MGD WWTP Complete Mix Activated Sludge 

 

Type of Unit                            # of Units  Size (depth, width, length & volume)                                                                                                                         
 

Aeration Basin  4  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Volume = 47,880 CF total   

    BOD5 capacity =1,368 lbs./day @ 35 lbs/day/1000 CF. 

 

Clarifier  2  42’ diameter has 1,385 sq. feet, sidewater depth of  

    12.0’, Volume of 33,250 CF total 

 

Chlorine Contact   2  Depth = 9.0’, width = 15.0’,  

    Length = 15.0’, Volume = 4,050 CF 

 

Digester  3  10.5’ water depth x 12.0’ width x 95.0’ length each.   

    Volume = 35,910 CF total  

 

 

 



 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

EXHIBIT 10 
 

SITE PLAN 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

EXHIBIT 11 
 

SERVICE AREA 

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

 

 

EXHIBIT 12 
 

LANDOWNER MAP & LIST 

 
 

 

 

 

 

 

 

 
 

 





Affected Landowners List
Tract Owner Name Street City State Zip Property Address MCAD #

1 KEENAN SOUTH DEVELOPMENT LTD 28408 SWEETGUM RD MAGNOLIA TX 77354-7111    56669

2 LABELLA INTERESTS LP 333 SIMONTON ST CONROE TX 77301-2667 19012 KEENAN CUT OFF 300461

3 KEENAN NORTH DEVELOPEMENT LTD 28408 SWEETGUM RD UNIT B MAGNOLIA TX 77354-3189 19202 KEENAN CUT OFF 243974

4 MONTGOMERY ISD PO BOX 1475 MONTGOMERY TX 77356-1475 19190 KEENAN CUT OFF 419419

5 KCOP I LP 9805 KATY FWY HOUSTON TX 77024-1271   KEENAN CUT OFF 34716

6 WILLIAMS, JEFFICAL 19943 KEENAN CUT OFF RD MONTGOMERY TX 77316-2621 19943 KEENAN CUT OFF 34709

7 ADOUE, NORMAN D 7 SENDERO WOODS BOERNE TX 78015-8367 7190 ADOUE 34695



 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 

Ph: 713-942-2700     Fax: 713-942-2799 

Texas Engineering Registration No. F-000802  

 

 

 

 

 

 

 

 

 

 

 

EXHIBIT 13 
 

BUFFER ZONE MAP 

 

 

 

 

 

 

 

 

 





 

 

 

 

 

Domestic Wastewater Permit Application 

Keenan North Development, Ltd. 

TPDES Permit No. TBD 

NPDES Permit No. TBD 

A&S Project No. 540008.02 

 

 

 

 

 
  
 

10377 Stella Link Road, Houston, TX 77025 